## **Research Article**

# Scabies complete clearance as a treatment efficacy: in Permethrin alone and in combined with oral Ivermectin: South Iraq-2019

DR. AHMED ABDULHUSSEIN KAWEN

Assistant Professor, MBChB; FICMS. Department of dermatology, College of Medicine , University of Thi-Qar, Iraq

Email ID: ahmedpath@yahoo.com

Received: 11.04.20, Revised: 09.05.20, Accepted: 08.06.20

#### ABSTRACT

**Background:** Scabies as an intense itching disease, worldwide occurrence, where poorly sanitation region experience badly natural history of illness, with real problematic impact, had multi management stratigies of different efficacy, response rate and adverse effect.

Aim: compare the topical lvermectin combination with the permethrin 5% efficacy against permethrin 5% cream only as a scabies treatment.

Materials and Methods: Interventional comparative study as a randomized controlled trial. Between April 2019 and April 2020, any patients with scabies who were older than 5 years of age and attending the Dermatology outpatient clinic, who visiting the outpatients of dermatology and venereology in Al-Hussein Teaching hospital- Thi-Qar province were assessed for enrolment in the study. Statistical and epidemiological analysis done by SPSS version 25, Ρ value<0.05considersignificant. **Results:** The study including 373 scabies patients, according to type of treatment they devided into 2 group A: who take combination of oral lvermectin and topical permethrin (189 patients) with mean age of 27.5  $\pm 11.5$  years for male, 24.8  $\pm 11.1$  while for group B (Permethrin only) the mean age of 28.  $\pm 11.7$  years for male and  $24.5 \pm 10.9$  years for female, where there was no significant difference between these groups regarding gender distribution according to their age and according to their duration of disease from the time diagnosis measured by days the P value for such difference was of >0.05, mean size of the of the lesion at different occasions of measure, the paired t- test, which proved that at all comparison stage there was significant statistical difference, where P values (0.001), correlation was nearly of medium positive correlations. Lesion categories in crossly matched different types of lesion according to the three different times of measure show very high significant statistical differences.

**Conclusion:** Combined effect of both lines of treatment show significant reduction in the time of treatment and higher complete clearance rate of lesion with full recovery rate without considerable side effect

Keywords: Scabies, Permethrin, Ivermectin, South-Iraq, 2019

#### INTRODUCTION

Sarcoptes scabiei cause a mite skin infestation named as scabies, which characterized by intense itching, it is of worldwide occurrence, poorly sanitation region experience badly natural history of illness, with real problematic impact, crowding in over way, disruption of society had also a big role in the disease entity. Big wide period prevalence range globally extended from (0.2% 71.4%), also the distribution express large geographical variations [1,2]. Pacific & South -Central Americas experience highest point prevalence of scabies. peak age group of effect during the childhood [3]; 119 outbreaks in Germany through 10 years of the last decade (2004-2014) reflecting 19% of the infectious diseases is scabies [4]. The worldwide for "Global Burden of Disease Study" at 2015 (scabies causing 0.21% of DALY) [5]. Cyclical epidemics wave of scabies had been noted in high

economics and resource-rich countries, nursing homes and living institution also experiencing scabies epidemics [6], army institutions and defense military affaires also a target for scabies [7]. seasonal variation also noticed, where high incidence during winter than summer, which might be explained by overcrowding indoor, and mite survive long in cold weather [8]. In communities of limited resource the endemic situation of scabies is the main pattern of its distribution [9]. This big variation influenced by social attitudes changes , immune status and susceptible pool movements of population, misdiagnosis, wars, and inappropriate treatment strategy, Although this infection is non-lifethreatening but of big economic and health burden with widespread misery & debilitation [10]. Person to person direct skin contact even sexual form is the main mode of transmission, objects (inanimate) or even furnishings a possible

another mode of infection [8]. Mites number is the determinant of infectiousness that ranges from (1-1000000 (s) mites) [9]. Varieties of distinct genetic animal is another determinant [11], wrists, between fingers, axillary and elbow joints often intense itch or skin night discomfort, popular irritation or vesicular eruptions is the main clinical presentation that reflecting debilitates and depression [1,12]. Genitalia, buttocks, breasts (female nipples), and periumbilical area are another sites of affection. In infancy (scalp, face, soles & palms), where e immune reaction of host is the main modulator of the pathophysiology of the disease, and initial infection symptoms appear within several weeks but reinfection (1-2 days) [1]. hyperkeratotic dermatosis, disturbed immune system response is one of the main sequel hospitalization in some situation is mandatory [13]. **Streptococcus** superadded infection complicated by acute glomerulonephritis is one of the crippled complication of scabies [14,15]. Diagnosis of scabies must include full detailed travelling history in addition confirmed by microscope exam identifying a egg, mite, or feces of mite in a skin burrow [9]. Compounds of sulfur, crotamiton, malathion, benzyl benzoate, hexachlorocyclohexane, ivermectin and permethrin. are the main lines for treatment [16-18] . Recently oral ivermectin & topical permethrin become the relevant options of scabies treatment [19,20]. Topical permethrin 5% approved in Germany (at 2004) [21,22]. And US FD A approval [23]. In L & MIC (India) approved at 1995 [24], but it is expensive, but oral ivermectin cheaper [25] introduce as the second choice. Which approved firstly France (2001) [23]; Australia [26] & Netherlands;[27]. and Germany [28], USA still off-label [10].

While FDA (2012) approved topical Ivermectin (0.5% lotion) for head lice treatment and for rosacea lesions (1% cream), [9]. Permethrin is applied from the neck down usually before bedtime and left on for about eight to fourteen hours, then showered off in the morning. One application is normally sufficient for mild infections. For moderate to severe cases, another dose is applied seven to fourteen days later [30,31]. lvermectin, as antiparasitic oral medication, also consider as scabicide, although FDA not approved it's usage for this purpose, A studies recommend it's single dose as (two hundred Mgm)/ kg- BW , followed 2 doses repeated weeks later [32,33].

**Study aimed** to compare the topical ivermectin combination with the permethrin 5% efficacy against permethrin 5% cream only as a scabies treatment

#### MATERIALS AND METHODS

This was an interventional comparative study as a randomized controlled trial. Between April 2019 and April 2020, any patients with scabies who were older than 5 years of age and attending the Dermatology outpatient clinic, who visiting the outpatients of dermatology and venereology in Al-Hussein Teaching hospital- Thi-Qar province were assessed for enrolment in the study.

age < 5years , current pregnancy and or lactation, seizure history, systematic diseases, immune-compromised patients and on antiscabies 1 month before study were excluded. Patients verbal consent had been taken, with full ethical consideration.

Patients full identity, history, infestation history and physical examination, specific laboratory investigation had been done for all patients with full recording were given a physical examination and their history of infestations, antibiotic treatment and other pertinent information was recorded. photographs were taken for later clinical comparison. Exclusion criteria regarding treatment for the last month with pediculicides, scabicides or other topical agents. diagnosis depend on: 1- presence of a typical scabietic lesions and/or burrow in the infestation classical 2- patients reporting of nocturnal sites of. pruritus and similar symptomatic history for patient's in the same family or among close contacts.3- Confirmed infestation: by mites, eggs, larvae demonstration or some time fecal material under light microscopy. Patients who satisfied the above criteria were randomly divided into two groups: group A were to receive combination of topical ivermectin and permethrin 5% cream, and group B were to receive permethrin 5% cream alone.

**Randomization and treatment**: In total, 400 patients were initially enrolled. Of these, 27 patients were not able to return after the first follow-up examination, and were therefore excluded from the study. The remaining 373 patients (228 male, 145 female) constituted the final study population.

The first group received 1% ivermectin in a solution of propylene glycol applied topically at morning (up to 8 hrs) to the affected skin( The dose employed was 400 microg/kg) and wash at night ,then apply the permethrin 5% cream (over night upto 12 hrs), repeated once the following week) and , while the second group received permethrin 5% cream over night upto 12 hrs and were told to apply this twice with a one-week interval. Patient adviced to not use any other types of treatment other than described

**Evaluation**: After treatment; blinded (to treatment type) experienced investigators made clinical evaluation. Patients were assessed at 2 and 4

weeks after the first treatment. investigators assessment done by sites of lesions recording by sheets diagram , the lesions compared with pretreatment visible photograph.

Scraped for new lesions by microscopic is another tool of evaluation, specific defined criteria were used for evaluation where cure from scabies defined by new lesions absence and old lesions healing, while treatment failure" was defined " presence of microscopically confirmed new lesions at the 2-week follow- up" where the repeated treatment at the end of week two, these patients were at week four evaluated again. Reinfestation nominated as full cure at week two and reoccur within the 1st month of treatment . patients who experience any scabies sign, whether due to failure of treatment or reinfestation, they were treated with lotion of 1% lindane.

#### RESULTS

The study including 373 scabies patients, according to type of treatment they devided into 2 group A: who take combination of oral Ivermectin and topical permethrin (189 patients) with mean age of 27.5  $\pm$ 11.5years for male, 24.8  $\pm$ 11.1 while for group B (Permethrin only) the mean age of 28.  $\pm$ 11.7years for male and 24.5  $\pm$ 10.9years for female, where there was no significant difference between these groups regarding gender distribution according to their age and according to their duration of disease from the time diagnosis measured by days the P value for such difference was of >0.05.

	sex	Ν	Mean	S. D	Levene's Test for Equality of
					Variances
Group B Age	Male	109	28.0183	11.775	1.454,0.229
	Female	75	24.5733	10.918	
Duration	Male	109	23.9266	4.992	4.478
	Female	75	22.4400	6.329	.036
Group A					
Age	Male	119	27.5882	11.466	.701
	female	70	24.8286	11.138	.404
Duration	male	119	24.2689	5.045	.173
	female	70	21.4429	6.02564	.678

<b>Table 1: Biographical</b>	difference among	studied group

#### Table 2: Distribution of lesion types according treatment duration

Groups and time	No lesio	'n	Mild		Moderate		sever	
	No.	%	No.	%	No.	%	No.	%
GA-1st W			40	21.2	48	25.4	101	53.4
GA-2W	166	87.8	23	12.2				
GA-4W	189	100						
GB-1stW			40	21.7	48	26.1	96	52.2
GB-2W	119	64.7	4	2.2	32	17.4	29	15.8
GB-after4W	154	83.7	6	3.3	20	10.9	4	2.2

The distribution seems to be comparable among the studied group according to their initial criteria of engagement with in study, where nearly half of all with sever type of disease, but the distribution differ with the progression of disease treatment time as shown in table 2.

Table 3: Comparison of the paired difference according to the lesion size

Pairs	Groups of comparison	T test	Р	Correlation
Pair 1	GB. at1stW & GB. after2ndW	17.399	0.001	0.407
Pair 2	GB.at1stW & GB.after4W	27.207	0.001	0.192
Pair 3	GB. after2ndW &GB. after4W	7.213	0.001	0.565
Pair 4	GA & GA after 2W	39.494	0.001	0.315
Pair 5	GA & GA after4W	39.752	0.001	
Pair 6	GAafter2W & GAafter4W	5.104	0.001	
Pair 7	G.B.after2ndW & GA after 2W	9.056	0.001	0.490
	Pair 8 GB. after4W &	5.680	0.001	
	G1after4W			

According to mean size of the of the lesion at different occasions of measure, the paired t (student) test done, which proved that at all comparison stage there was significant statistical difference, where P values (0.001), correlation was nearly of medium positive correlations.



Fig.1: Pattern of cases lesion types according to time of treatment





Fig.2: pattern of group A lesion types according to time of treatment





Fig.4: pattern of both group lesion types at 1st week of study

# Table4-A: Management strategies impact on types of lesions according to the duration of treatment (at1stW, after 2ndW and after4W \*) for Permethrin group-Intergroup comparison

	At 1s	st Week		After 4 Wee	ks		Total	X2 or FE	
				no lesion	mild	moderat	sever		P value
3	After	No	Ν	37		0		37	40.000b
ild	2nd	lesion	%	100.0%		0.0%		100.0%	0.0001
	Week	Mild	Ν	2		0		2	
			%	100.0%		0.0%		100.0%	
		Modera	Ν	0		1		1	
		te	%	0.0%		100.0%		100.0%	
	Total		Ν	39		1		40	
			%	97.5%		2.5%		100.0%	
3	After	no	Ν	34	0	0		34	26.901c
od	2nd	lesion	%	100.0%	0.0%	0.0%		100.0%	0.0001
lerat	Week	modera	Ν	5	3	6		14	
Ite		te	%	35.7%	21.4%	42.9%		100.0%	
	Total		Ν	39	3	6		48	
		-	%	81.3%	6.3%	12.5%		100.0%	
Se	After	No	Ν	48	0	0	0	48	44.323
ever	2nd Week	lesion	%	100.0%	0.0%	0.0%	0.0%	100.0%	0.0001
		ek Mild	Ν	2	0	0	0	2	
			%	100.0%	0.0%	0.0%	0.0%	100.0%	
		Modera	Ν	8	3	6	0	17	
		te	%	47.1%	17.6%	35.3%	0.0%	100.0%	
		Sever	Ν	18	0	7	4	29	
			%	62.1%	0.0%	24.1%	13.8%	100.0%	
	Total N		Ν	76	3	13	4	96	
		I	%	79.2%	3.1%	13.5%	4.2%	100.0%	
5	After	no	N	119	0	0	0	119	106.632
đ	2nd	lesion	%	100.0%	0.0%	0.0%	0.0%	100.0%	0.0001
	Week	Mild	N	4	0	0	0	4	
			%	100.0%	0.0%	0.0%	0.0%	100.0%	
		Modera	N	13	6	13	0	32	
		te	%	40.6%	18.8%	40.6%	0.0%	100.0%	
		Sever	N	18	0	7	4	29	
			%	62.1%	0.0%	24.1%	13.8%	100.0%	
	Total		No.	154	6	20	4	184	
			%	83.7%	3.3%	10.9%	2.2%	100.0%	







#### Fig.6: pattern of both group lesion types at 4th week of study

Crossly matched different types of lesion according to the three different times of measure show very high significant statistical differences

Table 4-B: Management strategies impact on types of lesions according to the duration of treatment (at 1st, after 2nd and after 4 weeks \*) for Permethrin group-Intragroup comparison –I

At 1st W		After 2nd	Week			FE	
		no lesion	mild	moderat e	sever	Total	
	No.	37	2	1	0	40	
//////	%	92.5%	5.0%	2.5%	0.0%	100.0%	
Mode	r No.	34	0	14	0	48	44.000-
ate	%	70.8%	0.0%	29.2%	0.0%	100.0%	40.2990
	No.	48	2	17	29	96	0.0001
Sever	- %	50.0%	2.1%	17.7%	30.2 %	100.0%	
	No.	119	4	32	29	184	
Total	%	64.7%	2.2%	17.4%	15.8 %	100.0%	
At 1st \	Week	After 4th	W		•		
mild	No.	39	0	1	0	40	
	%	97.5%	0.0%	2.5%	0.0%	100.0%	
moderat	e No.	39	3	6	0	48	10.798a
	%	81.3%	6.3%	12.5%	0.0%	100.0%	0.009
sever	No.	76	3	13	4	96	
	%	79.2%	3.1%	13.5%	4.2%	100.0%	
Total	No.	154	6	20	4	184	
	%	83.7%	3.3%	10.9%	2.2%	100.0%	
after2nd	W		After fo	our week			
No lesic	on No	119	0	0	0	119	
	%	100.0%	0.0%	0.0%	0.0%	100.0%	
Mild	No	4	0	0	0	4	106 632a
	%	100.0%	0.0%	0.0%	0.0%	100.0%	0.0001
Moderat	e No	13	6	13	0	32	0.0001
	%	40.6%	18.8%	40.6%	0.0%	100.0%	
Sever	No	18	0	7	4	29	
	%	62.1%	0.0%	24.1%	13.8 %	100.0%	
Total	No	154	6	20	4	184	
	%	83.7%	3.3%	10.9%	2.2%	100.0%	

Table 5: Management strategies impact on types of lesions according to the duration of treatme	ent
(at1stW, after 2ndW and after4W *) for combination treatment group	

Combination group			after2W		Total	FE
			no lesion	mild	1	Р
	1st Week					
	Mild	Count	40	0	40	
		% within G1	100.0%	0.0%	100.0%	22.816a
	Moderate	Count	48	0	48	0.001
		% within G1	100.0%	0.0%	100.0%	
	Sever	Count	78	23	101	
		% within G1	77.2%	22.8%	100.0%	
4th Week						
	Mild	Count	40	40	189	No statistics are
		% within G1	100.0%	100.0%	100.0%	computed
		Count	48	48		because
Moderate						G1after4W is a
C C C C C C C C C C C C C C C C C C C		% within G1	100.0%	100.0%		constant.
Sever		Count	101	101		
		% within G1	100.0%	100.0%		

There was highly significant statistical differences in the response of the scabies lesion types between 1st and 2nd week of treatment in combination types of treatment.

Table 6: Management strategies impact on types of lesions according to the duration of treatment
(at 1st , after 2nd and after 4th W *) for both group

		Groups		Total	FE
		Permtherin	Combination		Р
At 1st Week	Mild	40	40	80	0.60
		50.0%	50.0%	100.0%	0.970 RR=1
	Moderate	48	48	96	
	-	50.0%	50.0%	100.0%	
	Sever	96	101	197	
		48.7%	51.3%	100.0%	
After 2nd W	No lesion	119	166	285	82.069
		41.8%	58.2%	100.0%	0.0001 RR=0.71
	Mild	4	23	27	
		14.8%	85.2%	100.0%	
	Moderate	32	0	32	
		100.0%	0.0%	100.0%	
	Sever	29	0	29	
		100.0%	0.0%	100.0%	
After 4th W	No lesion	154	189	343	30.502
		44.9%	55.1%	100.0%	0.001 RR=0.814
	Mild	6	0	6	
		100.0%	0.0%	100.0%	
	Moderate	20	0	20	
		100.0%	0.0%	100.0%	
	Sever	4	0	4	
		100.0%	0.0%	100.0%	
Total		184	189	373	
		49.3%	50.7%	100.0%	

There was highly significant statistical differences in the response of the scabies lesion types according to 2 main different types of treatment

#### DISCUSSION

Selection bias had been overcame , and other sources of bias had been minimized with well cross matching of the studied population, where the study including 373 scabies patients, 189 patients take combination of oral lvermectin and topical permethrin, with mean age of 27.5  $\pm$ 11.5years for male, 24.8  $\pm$ 11.1 while for group B (Permethrin only) the mean age of 28.  $\pm$ 11.7years for male and 24.5  $\pm$ 10.9years for female, so that no significant difference between these groups regarding gender distribution according to their age and according to their duration of disease from the time diagnosis measured by days the P value for such difference was of >0.05 had been noticed. It was comparable to Bachewar 2009 and Rohatgi 2013 [35,36] studies, where risk of bias was low. While other studies show divergent rates of bias.

The distribution seems to be comparable among the studied group according to their initial criteria of engagement with in study, where nearly half of all with sever type of disease, but the distribution differ with the progression of disease treatment time. It was consistent with Ahmad 2016 study [37], where there was no statistical difference of studied groups (RR: 84), also with in one week of the study, there was no differences.

According to mean size of the of the lesion at different occasions of measure, the paired t (student) test done, which proved that at all comparison stage there was significant statistical difference, where P values (0.001), correlation was nearly of medium positive correlations.

Complete clearance is simply defined as no cutaneous lesions and or burrows no itching, and microscopy is negative regarding parasitological examination.

The current study show complete clearance for the permetherin group in about 42%, which of lesser percentage than complete clearance for the combination group which was 58%, these result was lower than Chhaiya 2012 study [31] who reporting that 63.0% of patient getting complete clearance in the 2nd week of the study also and lower than Sharma 2011; Rohatgi 2013 studies [32,36] after 2 weeks of treatment, that reported complete clearance' as an outcome with higher percentages.

Combined effect of both lines of treatment in the current study show significant reduction in the time of treatment and higher clearance rate of lesion with full recovery rate without mentioned side effect Chhaiya 2012 study [31] revealed that combined effect show no difference between the treatment groups (Relative Risk 0.91) this explained by the difference in the permethrin concentration.

Crossly matched different types of lesion according to the three different times of measure show very high significant statistical differences

There was highly significant statistical differences in the response of the scabies lesion types between 1st and 2nd week of treatment in combination types of treatment, Which was higher than Ahmad 2016 study, where was no significant difference among studied groups two weeks follow-up (RR 1.00);

The combined treatment show complete clearance of scabies lesion where all cases labeled as a (non-lesion) criteria which was compatible and consistent with many studies [31,32,36,38,39].

Two trials by Das (2006) and Shama 2011 using two doses of ivermectin (initial treatment and at two weeks' follow-up) compared to one application of permethrin 5% cream. After four weeks, no difference (RR 0.97) [32].

Our finding is differ from Saqib 2012 study, when he find no difference in the 2 groups of comparison for the only the ivermectin or permethrin 5% as a single dose of treatment weekly, this might because differences in the bases of comparison.

But Abdel-Raheem 2016 as another study find some sort of difference RR( 0.70) for 107 patients after 2 weeks of treatment, and no difference in AE, found by Abdel-Raheem 2016 [40]

In recent years, topical permethrin and oral ivermectin have become the most relevant treatment options for scabies [19,20].

Adverse events: The treatment lines were acceptable cosmetically for all patients and their parents, where no one of them suffer from allergic reactions. Except mild adverse event (AE) in form of irritation that reported by forty patients 20 in the group A and 20 in the group B), where it was non-serious and also didn't affect patients compliance and adherence to therapy. Consistent with Bachewar 2009, (35) where adverse events not noticed by any one of participants.

Our study dosnt extended to more than 4 weeks which differ from Usha ,[39] who evaluate patients after eight weeks. 7.5% of them experienced at least 1 AE among Ivermectin group, zero percent in permethrin patients experienced an event.

Mushtaq [31]; Sharma [32] 2011; [38] ; Wankhade [41] studies(31,32,38,41) for 502 patients experiencing at least one AE, four weeks

after. Ivermectin leading larger percent with one AE (R.R=1.3), zero events had been reported by [36]

Reinfection and exacerbation of infection was also not experienced by any patients during the course of treatment; regarding the failures of treatment stratigy in group B, it was not full failure, through which the lesions were dropped in their size to less than 50 as compared with their pre-treatment status.

Current study show 0% of with draw that agree with [42] who report no one withdrew due to side effect (120 participants) also [41,42] finding show the same thing

### CONCLUSION

Combined effect of both lines of treatment show significant reduction in the time of treatment and higher complete clearance rate of lesion with full recovery rate without considerable side effect

#### REFERENCES

- S Rosumeck,<sup>∞</sup> A Nast, and C Dressler Ivermectin and permethrin for treating scabies Cochrane Database Syst Rev. 2018 Apr; 2018(4). CD012994.doi: 10.1002/14651858.CD012994
- Romani L, Steer AC, Whitfeld MI, Kaldor [M. Prevalence of scabies and impetigo worldwide: a systematic review. Lancet Infectious Diseases 2015;15(8):960-7.
- Romani L, Whitfeld MJ, Koroivueta J, Kama M, Wand H, Tikoduadua L, et al. Mass drug administration for scabies control in a population with endemic disease. New England Journal of Medicine 2015;373(24):2305-13.
- 4. Kühne A. Gilsdorf A. Infectious disease outbreaks in centralized homes for asylum seekers in Germany from 2004-2014 [Ausbrüche Infektionskrankheiten von in Gemeinschaftsunterkünften für Asylsuchende 2004-2014 in Deutschland]. Bundesgesundheitsblatt Gesundheitsforschung Gesundheitsschutz [Federal Health Bulletin Health Research Health Protection] 2016;59(5):570-7.
- Karimkhani C, Colombara DV, Drucker AM, Norton SA, Hay R, Engelman D, et al. The global burden of scabies: a cross-sectional analysis from the Global Burden of Disease Study 2015. Lancet Infectious Diseases 2017;17(12):1247-54
- Scheinfeld N. Controlling scabies in institutional settings: a review of medications, treatment models and implementation. American Journal of Clinical Dermatology 2004;5(1):31-7. [PUBMED: 14979741] [PubMed] [Google Scholar]
- Mimouni D, Ankol OE, Davidovitch N, Gdalevich M, Zangvil E, Grotto I. Seasonality trends of scabies in a young adult population: a 20-year follow-up. British Journal of

Dermatology 2003;149(1):157-9. [PUBMED: 12890210] [PubMed] [Google Scholar

- Hay RJ, Steer AC, Engelman D, Walton S. Scabies in the developing world - its prevalence, complications, and management. Clinical Microbiology and Infection: the official publication of the European Society of Clinical Microbiology and Infectious Diseases 2012;18(4):313-23.
- 9. Chosidow O. Scabies and pediculosis. Lancet 2000;355(9206):819-26. [PubMed] [Google Scholar].
- 10. 10- Centers for Disease Control and Prevention. Scabies - prevention & control (12 May 2017). www.cdc.gov/parasites/scabies/prevent.html (accessed 4 June 2017).]
- Walton SF, Dougall A, Pizzutto S, Holt D, Taplin D, Arlian LG, et al. Genetic epidemiology of Sarcoptes scabiei (Acari: Sarcoptidae) in northern Australia. International lournal for Parasitology 2004;34(7):839-49. [DOI: 10.1016/j.ijpara.2004.04.002; PUBMED: 15157767] [PubMed] [CrossRef] [Google Scholar]
- Green M. Epidemiology of scabies. Epidemiologic Reviews 1989;11:126-50. [PUBMED: 2509232] [PubMed] [Google Scholar]
- 13. Sunderkötter C, Feldmeier H, Fölster-Holst R, Geisel B, Klinke-Rehbein S, Nast A, et al. SI guidelines on the diagnosis and treatment of scabies – short version [SI-Leitlinie zur Diagnostik und Therapie der Skabies Kurzfassung]. Journal der Deutschen Dermatologischen Gesellschaft [Journal of the German Society of Dermatology] 2016;14(11):1160-71.
- 14. Hay RI, Steer AC, Engelman D, Walton S. Scabies in the developing world - its prevalence, complications. and management. Clinical Microbiology and Infection: the official publication of the European Society of Microbiology Clinical and Infectious Diseases 2012:18(4):313-23. [DOI: 10.1111/j.1469-0691.2012.03798.x; PUBMED: 22429456] [PubMed] [CrossRef] [Google Scholar]
- Hay RI, Steer AC, Chosidow O, Currie BJ. Scabies: a suitable case for a global control initiative. Current Opinion in Infectious Diseases 2013;26(2):107-9. [DOI: 10.1097/QCO.0b013e32835e085b; PUBMED: 23302759] [PubMed] [CrossRef] [Google Scholar]
- 16. Alebiosu CO, Ogunledun A, Ogunleye DS. A report of clinical trial conducted on Toto ointment and soap products. Journal of the National Medical Association 2003;95(1):95-105. [PMC free article] [PubMed]
- 17. Walton SF, McKinnon M, Pizzutto S, Dougall A, Williams E, Currie BJ. Acaricidal activity of

Melaleuca alternifolia (tea tree) oil. Archives of Dermatology 2004;140:563-6. [DOI: 10.1001/archderm.140.5.563; PUBMED: 15148100] [PubMed] [CrossRef] [Google Scholar]

- Oladimeji FA, Orafidiya LO, Ogunniyi TA, Adewunmi TA, Onayemi O. A comparative study of the scabicidal activities of formulations of essential oil of Lippia multiflora Moldenke and benzyl benzoate emulsion BP. International lournal of Aromatherapy 2005;15(2):87-93. [DOI: 10.1016/j.ijat.2005.03.005] [CrossRef]]
- 19. Banerji A, Canadian Paediatric Society First Nations Inuit and Métis Health Committee. Scabies. Paediatrics and Child Health 2015;20(7):395-8. [PUBMED: 26527041] [PMC free article] [PubMed] [Google Scholar]
- Robert-Koch-Institut. Skabies (Krätze), RKI-Ratgeber für Ärzte. www.rki.de/DE/Content/Infekt/EpidBull/Merkbla etter/Ratgeber Skabies.html. Robert Koch-Institut, Abteilung für Infektionsepidemiologie, (last updated 2 June 2016, accessed 25 May 2017).
- Hamm H, Beiteke U, Hoger PH, Seitz CS, Thaci D, Sunderkotter C. Treatment of scabies with 5% permethrin cream: results of a German multicenter study. Journal der Deutschen Dermatologischen Gesellschaft [Journal of the German Society of Dermatology] 2006;4(5):407-13. [DOI: 10.1111/j.1610-0387.2006.05941.x; PUBMED: 16686608] [PubMed] [CrossRef] [Google Scholar]
- 22. InfectoPharm Arzneimittel und Consilium GmbH. InfectoScab 5% Cream (September 2016) [InfectoScab 5% Creme (September 2016)]. www.infectopharm.com (login required) (accessed 25 November 2017).
- Currie BJ, McCarthy JS. Permethrin and ivermectin for scabies. New England Journal of Medicine 2010;362(8):717-25. [DOI: 10.1056/NEJMct0910329; PUBMED: 20181973] [PubMed] [CrossRef] [Google Scholar
- 24. Central Drugs Standard Control Organization. List of new drugs approved in India from 1991 to 2000. www.cdsco.nic.in/writereaddata/1991-2000.pdf (accessed 11 June 2017).
- Sharma R, Singal A. Topical permethrin and oral ivermectin in the management of scabies: a prospective, randomized, double blind, controlled study. Indian Journal of Dermatology, Venereology and Leprology 2011;77(5):581-6. [DOI: 10.4103/0378-6323.84063] [PubMed] [CrossRef] [Google Scholar]
- 26. Therapeutic Goods Administration. Australian Public Assessment Report for Ivermectin. www.tga.gov.au/auspar/auspar-ivermectin (accessed 25 May 2017).

- Merck Sharp, Dohme BV. Package leaflet: Information for the user, Stromectol 3 mg, tablets (September 2015) [Bijsluiter: informatie voor de gebruiker, Stromectol 3 mg, tabletten]. db.cbg-meb.nl/Bijsluiters/h28341.pdf (accessed 4 June 2017).
- InfectoPharm Arzneimitel und Consilium GmbH. Scabioral 3 mg Tablets (May 2016) [Scabioral 3 mg Tabletten (Mai 2016)]. www.infectopharm.com/images/newsletter/1216/ fi-scabioral.pdf (accessed 28 May 2017).
- 29. US Food, Drug Administration. Drugs@FDA: FDA Approved Drug Products: Soolantra (19 December 2014). www.accessdata.fda.gov/scripts/cder/daf/index.cf m?event=overview.process&varApplNo=20255.
- Chhaiya S.B., Patel V.J., Dave J.N., Mehta D.S., Shah H.A. 2012. Comparative efficacy and safety of topical permethrin, topical ivermectin, and oral ivermectin in patients of uncomplicated scabies. Indian Journal of Dermatology, Venereology and Leprology 78: 605-610.
- Sharma R., Singal A. 2011. Topical permethrin and oral ivermectin in the management of scabies: a prospective, randomized, double blind, controlled study. Indian Journal of Dermatology, Venereology and Leprology 77: 581-586.
- Gonzalez P., Gonzalez F.A., Ueno K. 2012. Ivermectin in human medicine, an overview of the Journal of Neuroscience 123: 209-212.
- Martinez B.G., Di Martino O.B., Rodriguez M.M., Bolla De L.L. 2011. Erythrodermic crusted scabies induced by corticosteroids treated with ivermectin. A case report. Revista Espanola de Geriatria y Gerontologia 46: 174-175 (In Spanish).
- 34. Bachewar NP, Thawani VR, Mali SN, Gharpure KI, Shingade VP, Dakhale GN. Comparison of safety, efficacy, and cost effectiveness of benzyl benzoate, permethrin, and ivermectin in patients of scabies. Indian Journal of Pharmacology 2009;41(1):9-14
- 35. Rohatgi V, Narayana Reddy S, Vagge DS. A prospective, randomized, open labelled. and study of efficacy comparative cost effectiveness of permethrin and ivermectin in 5-15 years age group patients with scabies in a care hospital. Indian tertiary Journal of Pharmacology 2013;45:S45.
- Ahmad HM, Abdel-Azim ES, Abdel-Aziz RT. Clinical efficacy and safety of topical versus oral ivermectin in treatment of uncomplicated scabies. Dermatolologic Therapy 2016;29(1):58-63. [DOI: 10.1111/dth.12310; PUBMED: 26555785] [PubMed] [CrossRef] [Google Scholar]
- 37. Mushtaq A, Khurshid K, Pal SS. Comparison of efficacy and safety of oral ivermectin with topical

permethrin in treatment of scabies. Journal of Pakistan Association of Dermatologists 2010;20(4):227-31. [Google Scholar

- Usha V, Gopalakrishnan Nair TV. A comparative study of oral ivermectin and topical permethrin cream in the treatment of scabies. Journal of the American Academy of Dermatology 2000;42(2 Pt 1):236-40.
- 39. Abdel-Raheem TA. Meabed EM. Nasef GA. Abdel Wahed WY, Rohaim RM, Efficacy, acceptability and cost effectiveness of four therapeutic agents for treatment of of scabies. Journal Dermatological Treatment 2016;27(5):473-9. [DOI: PUBMED: 10.3109/09546634.2016.1151855; 27027929] [PubMed]
- 40. Wankhade P, Tamboli SB, Deshmukh IB, Rathode PS, Domple VK, Dagar V. A comparative study of topical permethrin, oral ivermectin and combination of permethrin with ivermectin in patients of scabies. IOSR Journal of Dental and Medical Sciences 2016;15(5):67-72.
- 41. Saqib M, Malik LM, Jahangir M. A comparison of efficacy of single topical permethrin and single oral ivermectin in the treatment of scabies. Journal of Pakistan Association of Dermatologists 2012;22(1):459.
- 42. Manihi PK, Sinha RI, Kumar M, Sinha KI. Comparative study of efficacy of oral ivermectin versus some topical antiscabies drugs in the treatment of scabies. Journal of Clinical and Diagnostic Research 2014;8(9):HC01-4.